Specials

All specials

New products

All new products

Cart  

No products

0,00 € Shipping
0,00 € Tax
0,00 € Total

Prices are tax included

Check out

List for Quote

No products added yet

FAQ

Do you need help? Go to see our FAQ section.

Micro:Maqueen Mechanic - add-on pack

Micro:Maqueen Mechanic -  add-on pack

Add-on pack for Micro:Maqueen Lite & Plus. 

More details...

71,79 €

ROB0163

No products added yet

Secure payment
Secure payment

KEY FEATURES

  • Add-on pack for Maqueen Lite & Plus robots
  • 4 different add-ons for new features and more fun
  • The set does not include micro: Maqueen Lite and Maqueen Plus
  • micro:bit is not included

OVERVIEW

Fun add-on pack for the Maqueen robots. All accessories are made of quality materials and are compatible with micro:Maqueen Lite and micro:Maqueen Plus robots. 

  • Beetle

The Maqueen Mechanic-Beetle kit includes a metal servo, mechanical parts, screws, etc. Just a simple installation, your Maqueen car (Lite or Plus) is ready to go. 

  • Loader

Maqueen Loader includes a set of mechanical parts that can turn Maqueen into a loader. This kit contains all the spare parts, such as metal servo, mechanical parts, screws. Just a simple installation, then your Maqueen Car is ready to go!

  •  Forklift

Equip Maqueen Plus with this Mechanic- Forklift kit to allow it to simulate the movement of a forklift! Program it to lift an object, fork and transfer items, just like a real forklift in a factory. It is compatible with Maqueen Lite and Maqueen Plus.

  •  Push

Turn your Maqueen Plus into a bulldozer with this Mechanic-Push kit. Then, it can be used in applications like football match, venue cleaning and so on. Just a simple installation, your Maqueen Lite or Maqueen Plus is ready to go.

NOTES

micro:Maqueen Lite & Plus, micro:bit board and battery are not included, you can buy them separately.

OTHER PRODUCTS

Path: > > > > Micro:Maqueen Mechanic - add-on pack

TECHNICAL SPECIFICATIONS

Servo Weight: 12g ± 1g 

Control Angle: 0 ~ 180 deg 

Metal gear servo, metal servo connection plate 

Control Ports: S1, S2, S3 (Maqueen Plus) 

Standby Current: <45mA

PART LIST

BEETLE

PUSH

LOADER

FORKLIFT

9g Metal Gear Servo ×1

9g Metal Gear Servo ×1

9g Metal Gear Servo ×1

9g Metal Gear Servo ×1 

Metal Gripper Upper Arm ×2

Metal Trolley Plate ×1

Metal Shovel ×1 

Metal Arm Servo Base ×1 

Metal Gripper Driven Forearm ×1

Metal Pan-tilt-zoom Mount Plate ×1

Metal Servo Mounting Plate ×1

Metal Arm Baseplate ×1 

Metal Gripper Servo Forearm ×1

M3*25mm Copper Pillar ×2

M3*15mm Copper Pillar ×2

Metal Arm Linkage ×3 

Metal Gripper Panel ×1

M2.5*5mm Screws ×5

M2.5*5mm Screws ×5

Metal Arm Plate ×1 

Metal Gripper Bottom Panel ×1

M3*5mm Screws ×10

M3*5mm Screws ×8

Metal Servo Arm Linkage ×1 

M3*15mm Copper Pillar ×2

4P Ultrasonic connecting wire ×1

 

Metal Forklift Plate ×1 

M3*17mm Copper Pillar ×3

 

 

M3*15mm Copper Pillar ×2 

M2.5*5mm Screws ×5

 

 

M2.5*5mm Screws ×5 

M3*5mm Screws ×20

 

 

M3*5mm Screws ×18

RESOURCES

Beetle - Tutorial

Download

Push - Tutorial

Download

Loader - Tutorial

Download

Forklift - Tutorial

Download

25 other products in the same category :